Form 5-39, 11-14c
Sheet 1 of 14

L451, L451L, L454 AND L454L FOUR-POST LIFTS

© 2014 - 2015 Hunter Engineering Company



SAVMNNY
it w30 tirvs w04 12008 01 ALY
SININOGNOD 30ISHIMO
it w30 tirvs w04 12008 00 ALY
SININOGINOD IV AYMNNY

SHEET 3 SHEET 4 SHEET 5

S

SHEET 8 and 9

Ot 830 0w w0 170 o
SAOLS ONV SANVa ‘SIBNINSSOUO

it w30 v w0 170 L
HIGNINSSOUO LNOY 1991

SHEET 10 SHEET 11

Ot 830 0w w04 170 w0
SINSNOJWOO NOLLYLS NOLWISNI

SHEET 13

8 10 WY sk 0 pARTS SR TN BTG 8 10 WY SR 0 pARTS SR TEN BTG

SHEET 12 SHEET 14

L451, L451L, L454 AND L454L FOUR-POST LIFTS

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 2 of 14
Sheet Description PDF Navigation: Click on thumbnail.imag'e or §heet description belpw to go to referenced sheet.

No. To open sheet under new tab, click with middle button or Ctrl-click (browser dependent).

3 RUNWAYS

4 POWERSLIDE COMPONENTS

5 RUNWAY AIR COMPONENTS

6 POST ASSEMBLIES

7 LEFT POST COMPONENTS

8 CONSOLE (-PS VERSION SHOWN) (PARTS TABLE CONTINUES ON SHEET 9)

9 CONSOLE (STANDARD OR -IS VERSION SHOWN) (PARTS TABLE BEGINS ON SHEET 8)

10 SOLID CROSSMEMBERS, RAMP AND STOP

11 L441 FRONT CROSSMEMBER

12 FIA CONSOLE

13 INFLATION STATION COMPONENTS

14 WORKSTEP, 51-1696-1

ASSOCIATED PARTS DRAWING REFERENCES
PaﬂES Description Web Navigation: Due to inexperience with new Hunter web architecture, links to additional forms

Drawing is not possible at this time. Search by form number to locate and open referenced forms.
Form 5-32 RACK LIGHTING KITS

Form 7-50 14 INCH CONVERTIBLE TURNPLATE GAUGES

Form 7-52 PS TURNPLATE 25-174-1/ 25-175-1

Form 7-53 122-84-1, 135-85-1 SWING AIR JACK

A/R-As Required

Engineering Company REF-Reference

11250 HUNTER DRIVE BRIDGETON, MO 63044




- MOVE PULLEY (27) BETWEEN SPACERS (23)

PULLEY ASSEMBLY SHOWN REPRESENTS:
- DISCARD WASHER (31)

- L451 LEFT AND RIGHT, FRONT PULLEY

- L451 RIGHT, REAR PULLEY

- L454 RIGHT, REAR PULLEY
PULLEY ASSEMBLY IS FIELD MODIFIED

FOR L454 LEFT AND RIGHT, FRONT,

LOCKAIR

RUNWAYS

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 3 of 14
Index Part Number Description Right Left

No. Qty. Qty.
1 170-1363-1 RUNWAY, L454 LH (PowerSlide) (Cons. Of:) (Cont. On Sheet 4) 1
or 170-1361-1 RUNWAY, LH L454 (Consisting Of:) 1
or 170-1364-1 RUNWAY, L454 RH (PowerSlide) (Cons. Of:) (Cont. On Sheet 4) (Not lllus.) 1

or 170-1362-1 RUNWAY, RH L454 (Consisting Of:) (Not lllustrated) 1

or 170-1337-1 RUNWAY, L451 LH (PowerSlide) (Cons. Of:) (Cont. On Sheet 4) (Not Illus.) 1
or 170-1339-1 RUNWAY, LH L451 (Consisting Of:) (Not lllustrated) 1
or 170-1336-1 RUNWAY, L451 RH (PowerSlide) (Cons. Of:) (Cont. On Sheet 4) (Not lllus.) 1

or 170-1338-1 RUNWAY, RH L451 (Consisting Of:) (Not lllustrated) 1

2 170-1341-1-PPP RUNWAY ASSEMBLY, L454 LH 1
or 170-1340-1-PPP RUNWAY ASSEMBLY, RH L454 (Not lllustrated) 1

or 170-1335-1-PPP RUNWAY ASSEMBLY, L451 LH (Not Illustrated) 1
or 170-1334-1-PPP RUNWAY ASSEMBLY, RH L451 (Not lllustrated) 1

3 16-423-2 TUBE, AIR .172 INCH ID 16.5in 20.5in.
4 145-325-2 FITTING, 1/4 INCH Y 1 2
5 74-59-2 HEX HEAD CAP SCREW 3/8-16X.75 INCH (FULL-THREAD) 2 2
6 108-89-2 VALVE, VELOCITY FUSE 1
7* 140-82-2 CYLINDER, HYDRAULIC L44X 1
8 145-272-2 FITTING, STREET ELBOW 3/8 INCH NPT 1
9 145-324-2 FITTING, 1/8 NPT TO 1/4 INCH TUBE 90 1
10 137-76-2 HOSE, ASSEMBLY WITH FITTINGS 1
11 14-1192-005 BRACKET, HYDRAULIC CYLINDER L44X 1
12 74-39-2 HEX HEAD CAP SCREW 5/16-18 X 1.00 INCH 4
13 74-282-2 SOCKET HEAD CAP SCREW 3/8-16 X 1.50 INCH (FULL-THREAD) 2
14 76-37-2 NUT, HEX 5/16-18 4
15 76-233-2 NUT, HEX 1 3/8-12 1
16 77-20-2 WASHER, FLAT 5/16 INCH 6
17 77-51-2 WASHER, LOCK 3/8 INCH HELICAL SPRING 2 4
18 77-171-2 WASHER, FLAT 1 3/8 INCH SPECIAL 1
19 76-257-2 NUT, JAM 1 3/8-12 1
20 94-13-2 TIE-CABLE (Not lllustrated) 12
21 121-150-2 BLOCK, CABLE CONNECTION 1
22 77-172-2 WASHER-FLAT 1 7/8 INCH SPECIAL 1
23 46-740-2 SPACER, 1.5 INCH SHAFT X 1 1/2 INCH LONG 4 2
24 77-178-2 WASHER, FLAT 1 7/8 INCH TEFLON SPECIAL 3
25 97-654-1-005 SHAFT, RUNWAY 1.50 INCH DIAMETER 2 1
26 97-655-1-005 SHAFT, RUNWAY 2.00 INCH DIAMETER 1
27 107-88-1 PULLEY, 4 POST 2 1
28 107-89-1 PULLEY. STACK UP 4
29 41-200-2 RETAINER, SLIP PLATE BEARING HEAVY DUTY 4 4
30 98-467-2 SPRING, COMPRESS .40 INCH OD, 2 INCH LONG 8 8
31 77-138-2 WASHER, THRUST 1.5 INCH (Quantity for L454) [Quantity for L451] 1) [2] (0) [1]
32 130-65-2 BEARING, 9/16 INCH GROUND DELRIN 500P 768 768
33 41-213-2 RETAINER, SLIP PLATE 4 4
34 74-344-2 HEX HEAD CAP SCREW 1/2-13X.63 INCH (FULL-THREAD) 4 4
35 77-23-2 WASHER-FLAT 1/2 INCH 4 4
36 51-2767-1-PPP PLATE, SLIP POWER SLIDE L44X 1 1
37 135-236-2 PIN, COTTER 7/32 X 2 INCH 1
38 46-297-2 SPACER, HYDRAULIC CYLINDER LONG 1
39 128-1197-2 DECAL, MAX VEHICLE WEIGHT 18000 LB 1 1
40 43-91-2 PLUG, DOMED 1.50 INCH DIAMETER HOLE 2 2
41 35-173-1 LAMP-BLANK FILLER ASSEMBLY (Includes:) 2 2
42 98-490-2 SPRING-LEAF LIGHT SUPPORT 1 1
43 124-207-2 SEALANT-CLEAR SILICONE RTV AR AR
44 128-202-2 DECAL-HANDS OFF (PS Runways Only) 2 2
45 128-1197-2 DECAL, MAX VEHICLE WEIGHT 18000 LB 1 1
46 128-1089-3 DECAL-COMPOSITE RACK #3 (128-567-2, 128-571-2, WA90-17, 128-927-2) 1 1
47 128-1091-3 DECAL-COMPOSITE RACK #5 (128-304-2) 1 1
48 128-1364-2 DECAL-MADE USA #4 1 1
49 20-2300-1 KIT, L44X (Not lllustrated) 1 1
50 76-227-2 NUT, HEX 1-8 12 12
51 46-508-005 SPACER, WIRE ROPE, FOUR POST 4 4
52 CABLES CABLES (Refer to Crossheam Sheets) REF. REF.

Kit 20-1672-2 is available for rebuilding a 4-post cylinder. Refer to Instructions 4845-T.

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference



https://www.hunter.com/saleserv/Pub/Docs/4845-T.pdf

POWERSILDE COMPONENTS

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 4 of 14
Index Part Number Description Right Left
No. Qty. Qty.
1 170-1363-1 RUNWAY ASSEMBLY, L454 LH (PowerSlide) (Includes:) 1
or 170-1364-1 RUNWAY ASSEMBLY, L454 RH (PowerSlide) (Includes:) (Not lllustrated) 1
or 170-1337-1 RUNWAY ASSEMBLY, L451 LH (PowerSlide) (Includes:) (Not lllustrated) 1
or 170-1336-1 RUNWAY ASSEMBLY, L451 RH (PowerSlide) (Includes:) (Not lllustrated) 1
2 16-450-2 TUBE, AIR 5/32 OD X 24 INCH LONG 646 IN | 646 IN
3 140-83-2 CYLINDER, AIR DOUBLE ACTION 0.75 BORE X 3.00 INCH STROKE 2 2
4 74-240-2 HEX HEAD CAP SCREW 3/8-16X1.25 INCH GRADE 5 8 8
5 74-41-2 HEX HEAD CAP SCREW 3/8-16X.50 INCH (FULL-THREAD) 4 4
6 75-648-2 HEX HEAD CAP SCREW 1/4-20 UNC-2B X 1.125 INCH LONG 4 4
7 74-140-2 HEX HEAD CAP SCREW 1/2-13 X 1.50 INCH 2 2
8 162-45-2 ADHESIVE, MEDIUM THREAD LOCKER AR AR
9 77-23-2 WASHER, FLAT 1/2 INCH 6 6
10 145-367-2 1/8 INCH NPT - 5/32 INCH PTC ELBOW 4 4
11 128-202-2 DECAL, HANDS OFF (Not lllus.) 2 2
12 77-145-2 WASHER, FLAT 3/8 INCH SPECIAL 8 8
13 77-21-2 WASHER, LOCK 3/8 INCH INTERNAL TOOTH 4 4
14 177-56-2 PIVOT, SLIP PLATE LOCK CYLINDER CLEVIS 2 2
15 135-448-2 PIN, SLIP PLATE LOCK CYLINDER 4 4
16 135-54-2 PIN, COTTER 3/32 X 1 INCH 4 4
17 51-2349-2 PLATE, SLIP PLATE LOCK 2 2
18 57-708 BAR- TIE, SLIP PLATE LOCK 1 1
19 113-246-2 BUSHING, FLANGED SLIP PLATE LOCK 8 8
20 46-550-2 SPACER, .88 O.D. X .50 INCH I.D. 2 2
21 145-318-2 FITTING, 5/32 INCH Y 5 5
22 77-66-2 WASHER, FLAT 3/8 INCH 8 8
23 16-450-2 TUBE-AIR 5/32 OD 340 IN | 646 IN
24 145-415-2 FITTING-5/32 PTC UNION (Not Illustrated) 2 3

A/R-As Required

Engineering Company REF-Reference

11250 HUNTER DRIVE BRIDGETON, MO 63044




RUNWAY AIR COMPONENTS

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 5 of 14
Index —

No. Part Number Description Qty.
1 20-641-1 KIT, 2-LOCK PIN & CABLE ASSEMBLY (Consisting Of:) 2
2 76-85-2 NUT, KEPS 1/4-20 INCH 2
3 75-333-2 HEX HEAD CAP SCREW 1/4-20 x .63 INCH 2
4 135-208-2 PIN, LOCK WITH CABLE 2
5 77-13-2 WASHER, LOCK 1/4 INCH INTERNAL TOOTH 2
6 20-2906-1 KITS, L44X INSTALL COMMON PARTS (Not lllustrated) (Includes:) 1
7 L31-45-2 SPACER 8
8 74-44-2 HEX HEAD CAP SCREW 5/16-18 x 1.25 INCH (Not lllustrated) 4
9 74-70-2 HEX HEAD CAP SCREW 3/8-16 x 1.50 INCH 4
10 76-18-2 NUT, GRIP 3/8-16 INCH 4
11 77-60-2 WASHER, LOCK 5/16 INCH HELICAL 6
12 94-11-2 TIE, CABLE (Not lllustrated) 4
13 57-488-2 BAR, ROPE RETAINER 4
14 43-149-2 PLUG, 5/8 INCH DIAMETER X .44 INCH LONG-BLACK 4
15 NOT USED NOT USED -
16 145-295-2 FITTING, 1/4 FPT TO 5/16 INCH TUBE 1
17 94-13-2 TIE-CABLE 4
18 L30-98 QUICK DISCONNECT SOCKET 2
19 145-393-2 FITTING, 1/4 INCH TUBE - 1/4 NPT METAL ELBOW 2
OR | 145-464-2 FITTING, 1/8 FPT TO 1/4 INCH PTC (Supplied with jack) REF.
20 137-107 HOSE, COIL FRONT (18 COILS) 1
21 137-108 HOSE, COIL REAR (25 COILS) (For Standard Length Runways) 1
OR 137-111 HOSE, COIL REAR L444 (36 COILS) (For Long Length Runways) 1
22 145-292-2 FITTING, 5/16 INCH UNION Y 3
23 145-260-2 COUPLING, 1/4 INCH FPT (Not lllustrated) 2
24 39-42-2 CABLE, AIR LINE KIT 24 ft.
25 106-75-2 SLEEVE, CABLE 3
26 77-108-2 WASHER, FLAT 9/16 INCH 4
27 145-225-2 FITTING, STREET ELBOW 1/4 INCH NPT (Not lllustrated) 2
28 14-703-005 BRACKET, AIR LINE KIT CABLE 2
29 76-18-2 NUT, GRIP 3/8-16 4
30 77-216-2 WASHER, LOCK 3/8 INCH HELICAL SPRING 4
31 74-327-2 SOCKET BUTTON HEAD CAP SCREW 3/8-16 X .75 INCH (FULL-THREAD) 4
32 16-321-2 TUBE, 5/16 INCH O.D. 45 ft.
33 145-241-2 FITTING, 1/4 INCH BRASS STREET ELBOW 1
34 145-184-2 FITTING, 1/4 INCH NPT ADAPTOR 1
35 145-348-2 FITTING, QUICK DISCONNECT SOCKET 1/4 INCH FNPT 1
36 69-1532-2 COVER, HOSE 2.0 INCH DIAMETER VELCRO 105 FT
37 22-442-2 ANGLE, RUBBER WHEEL CHOCK 2
38 145-224-2 COUPLING, BULKHEAD 2
39 145-184-2 FITTING, 1/4 INCH NPT ADAPTOR 2

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference



//’
\\
‘g
e,
.
~ ~.
~
= T
\'O
~

PR U R R

POST ASSEMBLIES

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 6 of 14
Index o Left L451 L454
No. Part Number Description Front Front | Front &
Unique | Posts | Rear
1 233-134-1 POST ASSEMBLY, REAR L45X X
or 233-136-1 POST ASSEMBLY, FRONT RH L451 X
or 233-133-1 POST ASSEMBLY, FRONT LH L454
or 233-135-1 POST ASSEMBLY, FRONT LH L451
2 233-131-1-PPP POST, WELDMENT LH FRONT L454 1
or 233-132-1-PPP POST, WELDMENT FRONT L451 1
3 144-121-1-005 LEVEL ASSEMBLY, LATCH LADDER 1 1
4 77-74-2 WASHER, FLAT 3/4 INCH 1 1
5 76-44-2 NUT, HEX 3/4-10 HEAVY 2 2
6 51-979 PLATE, RETAINER 4 4
7 77-67-2 WASHER, FLAT 1/4 INCH 24 24
8 76-459-2 NUT, GRIP 1/4-20 SPECIAL 4 4
9 24-40-2 $||:|ARTE:|§)AD MACHINE SCREW 3/8-16 X 1.00 INCH (FULL 1 1
10 77-66-2 WASHER, FLAT 3/8 INCH 1
1 77-51-2 WASHER-LOCK 3/8 INCH HELICAL SPRING 1
12 76-74-2 NUT, ACORN 3/8-16 LOW CROWN 1
13 Not Available DECAL, ALI/ETL0O6 CERT. (Not lllus.) 1
14 128-1161-2 DECAL, ALl SAFETY LABEL WSLI01 (Not lllus.) 1
15 24-54-2-BLT NAMEPLATE, PATENT LABEL BLT (Not lllus.) 1
16 24-51-2 NAMEPLATE, HUNTER MODEL & PART (Not Illus.) 1
17 75-452-2 SOCKET BUTTON HEAD CAP SCREW 1/4-20X1.50 INCH 4 4
18 128-308-2* DECAL, SAFETY INSTRUCTIONS (Not lllus.) 1
19 128-310-2* DECAL, LOCKOUT POWER DANGER (Not Illus.) 1
20 128-938-2* DECAL-SAFETY INSTRUCTIONS (Not Illus.) 1
21 128-311-2** DECAL, DAMAGED LIFT CAUTION (Not lllus.) 1
22 128-312-2** DECAL, INSPECT LIFT CAUTION (Not lllus.) 1
23 128-320-2** DECAL, WEIGHT CAPACITY WARNING (Not lllus.) 1
24 128-321-2%* DECAL, KEEP CLEAR WHEN LOWERING (Not lllus.) 1
25 128-180-2** DECAL, SAFETY INSTRUCTIONS (Not lllus.) 1
26 128-1197-2 DECAL, MAX VEHICLE WT 18000 LB (Not lllus.) 1
27 128-1013-2 DECAL, WIRE ROPE SERVICE RECORD (Not lllus.) 1
28 128-1214-2 DECAL, MADE IN USA (Not lllus.) 1
29 INSTALL KITS KITS, INSTALLATION LIFT (Not lllus.) (Consisting Of:) REF. REF.
30 74-16-2 HEX HEAD CAP SCREW 3/8-16 X 2.50 INCH (FULL-THD) 4 4
31 74-258-2 BOLT, ANCHOR 3/4 X 5.50 INCH 4 4
32 74-322-2 BOLT, ANCHOR 7/8 X 6 INCH (Not lllus.) 3
33 76-227-2 NUT, HEX 1-8 2 2
34 77-18-2 WASHER, FLAT 1 INCH 1 1

* Contained on composite decal 128-1088-3.
**  Contained on composite decal 128-1090-3.
*** Contained on composite decal 128-1089-3.

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference




LEFT FRONT POST COMPONENTS

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING



Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 7 of 14
Index s

No. Part Number Description Qty.
1 233-135-1 POST ASSEMBLY, FRONT LH L441 (Refer to Sheet 6.) REF.
2 108-248-1 VALVE, FLOW CONTROL ASSEMBLY 1
3 108-100-2 VALVE, FLOW CONTROL 3 GPM 1
4 145-248-2 FITTING, FLARE TWIN TO % INCH NPT 1
5 145-245-2 FITTING, PIPE ADAPTOR 1
6 145-297-2 FITTING, SWIVEL RUN TEE-JIC 1
7 145-296-2 FITTING, CAP 3/8 JIC 1
8 145-335-2 FITTING, O-RING ELBOW 1
9 Field-Purchase LOCTITE #545 THREAD SEALANT (Not Illustrated) AR
10 76-155-2 NUT, HEX 5/16-18 4
11 77-60-2 WASHER, LOCK 5/16 INCH HELICAL SPRING 4
12 16-423-2 TUBE, AIR .172 INCH ID (Cylinder Vent Line) (Not lllus.) 24 FT
13 145-354-2 FITTING, 1/4 TUBE-1/8 INCH NPT (Cylinder Vent Line Conx to Tank) (Not lllus.) 1
14 108-251-1 VALVE ASSEMBLY, QUICK EXHAUST 1
15 108-101-2 VALVE, QUICK EXHAUST AIR JACK 1
16 145-290-2 FITTING, 1/4 INCH NPT EXHAUST SILENCER 1
17 145-273-2 FITTING, 1/4 HOSE X 1/4 INCH NPT 1
18 145-350-2 FITTING, 1/4 TUBE-1/4 INCH NPT 90 ELBOW 1
19 Field-Purchase LOCTITE #545 THREAD SEALANT (Not lllustrated) AR
20 145-262-2 FITTING, 1/2 INCH PLASTIC CONDUIT (Not Illustrated) 1
21 16-402-2 TUBING, 1/2 INCH PLASTIC CONDUIT 22 IN
22 145-304-2 FITTING, TUBE TO TUBE 1
23 16-1075-2 TUBE, ASSEMBLY HYDRAULIC 4 POST 1
24 12-163-2 CLAMP, P CLIP 3/8 INCH ID RUBBER 1
25 76-85-2 NUT, KEPS 1/4-20 1
26 75-23-2 HEX HEAD CAP SCREW 1/4-20 X .50 INCH (FULL-THREAD) 1
27 21-40-2 CONNECTOR, WIRE NUT TYPE B ("Lower" Solenoid Wiring) (Not Illustrated) 2
28 21-27-2 CONNECTOR, SCOTCHLOK TYPE Y (P.U. Power Wiring) (Not lllustrated) 2
29 139-64-2* POWER UNIT, L44X 3500 PSI 2.8GPM 1
OR 139-66-2 PUMP ASSEMBLY, 5HP 50HZ 1PH 3500PSI (Export -50E Models Only) 1
OR 139-65-2 POWER UNIT ASSEMBLY, 3550 2.2GPM 50HZ (Export -435E Models Only) 1
30 53-119-2 REPLACEMENT, PLASTIC FILLER CAP (for plastic tank) (Not lllustrated) 1
31 139-59-2 REPLACEMENT RESERVOIR (Plastic) (Not Illustrated) 1
32 69-1532-2 COVER, HOSE 2.0 INCH DIAMETER VELCRO 105 FT
33 41-138-2 RETAINER, EXTERNAL, 2.00 INCH DIAMETER (Not lllustrated) 2
34 30-528-1 CONSOLE, 4-POST PS (Refer to Sheet 9) REF.
or 30-529-1 CONSOLE, 4 POST (Refer to Sheet 8) REF.
35 30-530-1 CONSOLE, FIA 4 POST CONTROL (Refer to Sheet 12) REF.
36 74-12-2 SOCKET HEAD CAP SCREW 5/16-18X1.00 (FULL-THREAD) 8
37 76-177-2 NUT, KEPS 5/16-18 4
38 14-1582-1 BRACKET, POWER UNIT ASSEMBLY 1
39 137-76-2 HOSE, ASSEMBLY WITH FITTINGS 1

* Refer to Service Manual for complete list of available replacement power unit components

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference




o
w, @

CONSOLE, 4-POST POWERSLIDE, 30-528-1, SHOWN
(USE TABLE ON BOTH, SHEET 8 AND SHEET 9,
TO IDENTIFY CORRESPONDING PARTS)

CONSOLE

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 8 of 14
Ir1Nd§x Part Number Description thj QItS;
1 30-528-1 CONSOLE, 4-POST PS 1
OR | 30-529-1 CONSOLE, 4 POST 1
2 67-735-005 BOX, 4 POST CONTROL LOWER
3 67-737-1-005 BOX, ASSEMBLY 4P CONTROL UPPER 1 1
4 48-104-2 RIVET, BLIND 5/32 X 3/16 INCH ALUMINUM BLACK 11 | 11
5 76-415-2 NUT, HEX INSERT 10-32 6 6
6 CA20 HINGE, 12 INCH 1 1
7 132-186-005 DOOR, 4 POST CONSOLE 1 1
8 19-290-2 TERMINAL STRIP, 4 POSITION 2 2
9 19-291-2 TERMINAL STRIP, JUMPER 4 POSITION 2 2
10 77-12-2 WASHER, LOCK 6 INTERNAL TOOTH 4 4
11 76-511-2 NUT, UNDERSIZED HEX 6-32 4 4
12 76-343-2 NUT, LOCK 8-32 NYLON INSERT 3 3
13 12-27-2 CLAMP, CABLE 1/2 INCH 1 1
14 145-224-2 COUPLING, BULKHEAD 1 1
15 145-404-2 FITTING, 5/16 TUBE-1/4 INCH NPT STRAIGHT 1 1
16 43-75-2 PLUG, QUICK DISCONNECT WITH CHECK MALE 1 1
17 Field Purchase LOCTITE #545 THREAD SEALANT AR | AR
18 18-270-2 SWITCH, DPST ROCKER 1 1
19 40-187-1 TRANSFORMER, 4 POST LIFT 1 1
20 76-71-2 NUT, KEPS 8-32 2 2
21 18-536-2 CONTACTOR / NOISE SUPPRESSOR 1 1
22 136-96-2 FILTER/REGULATOR, RX 150 PSI 1 1
23 76-539-2 NUT, FILTER MOUNT 1 1
24 145-226-2 TEE, MALE RUN 1/4 INCH NPT 1 1
25 145-273-2 FITTING, 1/4 HOSE X 1/4 INCH NPT 1 1
26 145-183-2 FITTING, 1/4 INCH NPT ELBOW SWIVEL 2 2
27 108-177-2 VALVE, 3 WAY AIR (RX LOCKS 06) 1 1
28 145-324-2 FITTING, 1/8 NPT TO 1/4 INCH TUBE 90 DEGREE 2 2
29 108-252-2%* VALVE, 5 PORT 2 WAY 12VDC - 1
30 145-395-2 FITTING, ELBOW M5 X .8 X 1/4 INCH TUBE - 3
31 75-199-2 ROUND HEAD MACHINE SCREW 4-40 X 7/8 INCH - 2
32 76-59-2 NUT, KEPS 4-40 - 2
33 145-262-2 FITTING, 1/2 INCH PLASTIC CONDUIT 1 1
34 16-864-2 TUBING, AIR .17 I.D. .25 INCH O.D. POLYURETHANE 12 | 12

* Standard lift (i.e L451JT) has the same console as —IS models
** To upgrade to PowerSlide console (30-529-1 to 30-528-1), obtain kit 20-3069-1 for all required components. Refer to 6877-T.

Table Continued on following sheet.

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference




o

e

0
o o

w, @

CONSOLE, 4-POST (STANDARD OR -IS VERSION), 30-529-1, SHOWN
(USE TABLE ON BOTH, SHEET 8 AND SHEET 9,
TO IDENTIFY CORRESPONDING PARTS)

CONSOLE

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 9 of 14

Ir1Nd§x Part Number Description thj QItS;
35 43-142-2 PLUG, 2 INCH HOLE HEYCO 2783 2 2
36 43-158-2 PLUG, DOMED PLASTIC 5/16 INCH HOLE 4 4
37 37-690-1 WIRE ASSEMBLY, 4 POST POWER SWITCH 1 1
38 37-687-1 WIRE ASSEMBLY, SOLENOIDS 4-POST LIFT 1 1
39 38-1262-1 CABLE, 4 POST PS MANIFOLD ASSEMBLY - 1
40 37-688 WIRE, LEAD POWER 52 INCH 2 2
41 38-1253-1 CABLE ASSEMBLY, GROUNDING 52 INCH 1 1
42 69-1530-1 COVER, 4 POST CONSOLE CONTROL 1 -
OR 69-1529-1 COVER, 4 POST CONSOLE CONTROL PS - 1
43 69-1525-1-005 COVER, 4 POST CONSOLE ASSEMBLY 1 1
44 46-182-2 SPACER, THREAD 1 IN LONG 5 5
45 18-257-2 OPERATOR 4 3
46 163-94-2 LENS, LIGHT PIPE RX CONTROL BOX 1 -
47 Field Purchase ADHESIVE, HI VISC (HOT MELT) AR -
48 45-1523-1 PCA, 4-POST LIFT CONTROL 1 1
49 77-14-2 WASHER, LOCK 8 INTERNAL TOOTH 5 5
50 75-73-2 ROUND HEAD MACHINE SCREW 8-32 X .31 INCH 5 5
51 18-584-2 OVERLAY, 4 POST WITH PS 1 -
OR 18-583-2 OVERLAY, 4 POST WITHOUT PS - 1
52 35-148-1 LED ASSEMBLY, RX CONSOLE 1 1
53 21-273-2 CONN, MOLEX 3 POLARIZED HOUSING 1 1
54 43-111-2 PLUG, 7/8 INCH DIAMETER HOLE - 1
55 16-423-2 TUBE, AIR .172 INCH ID - 25
56 145-325-2 FITTING, 1/4 INCH Y - 1
57 16-423-2 TUBE, AIR .172 INCH ID 12 -
58 75-312-2 TRUSS HEAD MACHINE SCREW 10-32X1/2 INCH 6 6
59 16-321-2 TUBE, 5/16 INCH O.D. 12 12
60 128-1161-2 DECAL, ALI SAFETY WLSIAO1 1 1
61 128-1358-3 DECAL, LIFT RACK CONSOLE 1 1
62 128-158-2 DECAL, SERVICE WARNING 1 1
63 128-511-2 DECAL, GROUND (EARTH) 1 1
64 128-1552-2 DECAL, 4 POST OPERATION 1 1
65 94-11-2 TIE, CABLE (Not lllustrated) 5 5
66 | 74-12-2 SOCKET HEAD CAP SCREW 5/16-18 X 1.00 (FULL-THREAD) 4 4
67 | 76-177-2 NUT, KEPS 5/16-18 4 4

68 | 16-450-2 TUBE, AIR 5/32 INCH OD - | 50ft

* Standard lift (i.e L451JT) has the same console as —IS models
Table is a continuation from previous sheet.

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required

A/R-As Required
REF-Reference




SOLID CROSSMEMBERS, RAMPS AND STOPS

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 10 of 14
Index Part Number Description Rear Front
No. Qty. Qty.
1 118-686-1 BEAM ASSEMBLY, REAR L444 (Consisting Of:) 1
or 118-685-1 BEAM ASSEMBLY, REAR L441 (Consisting Of:) 1
or 118-681-1 BEAM ASSEMBLY, FRONT L444 (Consisting Of:) (Not Illustr.) 1
2 118-697-1-PPP BEAM CROSSMEMBER, REAR L44X 1 1
3 76-374-2 NUT, JAM 1/2-20 INCH WITH NYLON PATCH 2 2
4 140-59-2 CYLINDER, 4 POST LATCH (Includes:) 2 2
5 145-281-2 FITTING, 1/4 HOSE X 1/8 INCH NPT 1 1
6 144-69-1-005 LATCH, 4 POST REMOVABLE UPPER 2 2
7 135-248-2 PIN, RETAINER 2 2
8 77-20-2 WASHER, FLAT 5/16 INCH 4 4
9 135-212-2 PIN, COTTER 3/32 INCH DIAMETER X 3/4 INCH LONG 4 4
10 98-372-2 SPRING, 4 POST LEVEL LATCH 2 2
11 144-70-1-005 LATCH, 4 POST REMOVABLE LOWER 2 2
12 16-423-2 TUBE, AIR .172 INCH INSIDE DIAMETER 16.6 ft 13.6 ft.
13 94-11-2 TIE, CABLE (Not lllustrated) 4 4
14 107-88-1 PULLEY, 4 POST 2 2
15 46-735-1 SPACER, PULLEY CROSSMEMBER 4 4
16 97-436-1-005 SHAFT, CROSSMEMBER 4 4
17 74-41-2 HEX HEAD CAP SCREW 3/8-16 X .50 INCH FULL-THREAD 4 4
18 77-51-2 WASHER, LOCK 3/8 INCH HELICAL SPRING 4 4
19* 39-75-2* CABLE, LEFT REAR 18K L444 (For Long Runways) 1
or 39-74-2* CABLE, RIGHT REAR 18K L444 (For Long Runways)(Not lllustrated) 1
or 39-79-2* CABLE, LEFT REAR 18K L441 (For Short Runways)(Not lllustrated) 1
or 39-78-2* CABLE, RIGHT REAR 18K L441 (For Short Runways)(Not lllustrated) 1
or 39-73-2* CABLE, LEFT FRONT L444 18K (For Long Runways)(Not lllustrated) 1
or 39-72-2* CABLE, RIGHT FRONT L444 18K (For Long Runways)(Not lllustrated) 1
20 144-120-1 SAFETY LOCK ASSEMBLY (Consisting Of:) 2 2
21 144-119-2 LOCK, 4 POST AUX GEN 2 1 1
22 74-280-2 BOLT, SHOULDER 3/8 X 1 INCH 1 1
23 Field Purchase THREAD LOCKER (Locktite #271 or Perma Bond #HM128) AR A/R
24 77-224-2 WASHER, FLAT 3/8 INCH SPECIAL 1 1
25 77-225-2 WASHER, FLAT 5/16 INCH SPECIAL 1 1
26 111-62-2 ROLLER, IDLER 1 1
27 76-176-2 NUT, JAM 5/16-18 INCH 1 1
28 98-451-2 SPRING, SAFETY LOCK 90 IN-LB 2 2
29 135-230-2 PIN, CLEVIS COTTERLESS 2 2
30 69-896-PPP COVER, INSPECTION WINDOW 1 1
31 48-87-2 RIVET, BLIND 5/32 X 3/8 INCH, ALUMINUM 6 6
32 104-126-2 GUIDE, REAR CROSSMEMBER 2 2
33 76-25-2 NUT, HEX 1/2-13 INCH 2 2
34 74-349-2 HEX HEAD CAP SCREW 1/2-13X3 INCH FULL-THREAD 2 2
35 58-13 STRIP, NON SKID 1 1
36 128-304-2 DECAL, KEEP FEET CLEAR, CAUTION 1 1
37 69-1003-2 COVER, REAR SUPPORT PLATE 2 2
38 75-113-2 PHILLIPS HEAD MACHINE SCREW 8 x .75 INCH 8 8
39 74-417-2 HEX HEAD CAP SCREW- 3/4-10 X 4.00 INCH GRADE 8 (FULL-THD) 8 8
40 77-90-2 WASHER, LOCK 3/4 HELICAL SPRING HEAVY 8 8
41 24-155-2 NAMEPLATE, HUNTER ALUMINUM 2
42 158-102-1-PPP WHEEL STOP, L441 /1444 2
43 147-138-1 RAMP ASSEMBLY, L44X 2
44 147-137-1-PPP RAMP ASSEMBLY, L44X 1
45 111-22-2 ROLLER, RAMP 4
46 112-11-2 SNAP RING #5133-75 8
47 97-583-2 SHAFT, RAMP CONNECTION 2
48 97-243-2 SHAFT, RAMP BOTTOM 2
49 14-1213-005 BRACKET-RAMP 4
50 74-138-2 HEX HEAD CAP SCREW 3/8-16 X .88 INCH FULL-THREAD 4 4
51 104-170-2 GUIDE, RUB BLOCK 2 2
52 104-169-005 GUIDE, CROSSMEMBER STOP 2 2
53 106-177-2 SLEEVE-BOLT CROSSMEMBER 4 4

Cable replacement kits are available. Kit 20-2738-1 is for L441, L451 and L454. Kit 20-2737-1 is for L444, L451L and L454L.

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference



L441 FRONT CROSSMEMBER

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING



PARTS DESCRIPTION LISTING

Form 5-39, 11-14c
Sheet 11 of 14

Index Part Number Description Left | Right
No. Qty. Qty.
1 118-691-1 FRONT CROSSMEMBER, LEFT BEAM ASSEMBLY (Consisting Of:) 1
or 118-692-1 FRONT CROSSMEMBER RIGHT BEAM ASSEMBLY (Not lllus.) (Cons. Of:) 1
2 118-699-1-PPP BEAM CROSSMEMEBER WELDMENT LEFT 1
or 118-698-1-PPP BEAM CROSSMEMBER WELDMENT RIGHT (Not Illustrated) 1
3 135-451-2 PIN, BEAM ROLLER SUPPORT 2 2
4 158-76-1 WHEEL ASSEMBLY, 4-POST 4 4
5 77-288-2 WASHER, THRUST 4 4
6 77-356-2 WASHER, ANTI-ROTATION 1.375 INCH 4 4
7 112-103-2 RING, SNAP 3100-137 4 4
8 76-374-2 NUT, JAM 1/2-20 (Locking) 1 1
9 140-59-2 CYLINDER, 4-POST LATCH 1 1
10 98-372-2 SPRING, 4-POST LEVEL LATCH 1 1
11 16-423-2 TUBE, AIR .172 INCH 6.7 ft. 6.7 ft.
12 94-11-2 TIE, CABLE (Not lllustrated) 3 3
13 97-445-2 SHAFT, FRONT LEVEL LATCH 1 1
14 107-88-1 PULLEY, 4-POST 1 1
15 46-735-1 SPACER, PULLEY CROSSMEMBER 2 2
16 97-436-1-005 SHAFT, CROSSMEMBER 2 2
17* 39-77-2* CABLE, LEFT FRONT L441 18K (For Short Runways) 1
or 39-76-2* CABLE, RIGHT FRONT L441 18K (For Short Runways)(Not Illustrated) 1
or 39-73-2* CABLE, LEFT FRONT L444 18K (For Long Runways)(Not lllustrated) 1
or 39-72-2* CABLE, RIGHT FRONT L444 18K (For Long Runways)(Not lllustrated) 1
18 94-13-2 TIE, CABLE (Not lllustrated) 4 4
19 74-41-2 HEX HEAD CAP SCREW 3/8-16 x .50 INCH 2 2
20 77-51-2 WASHER, LOCK 3/8 HELICAL SPRING 2 2
21 144-120-1 SAFETY LOCK ASSEMBLY (Consisting Of:) 1 1
22 144-119-2 LOCK, 4-POST AUX GEN 2 1 1
23 74-280-2 BOLT, SHOULDER 3/8 x 1 INCH 1 1
24 162-35-2 ADHESIVE, THREAD LOCKING (Not lllustrated) AR A/R
25 77-224-2 WASHER, FLAT 3/8 INCH SPECIAL 1 1
26 77-225-2 WASHER, FLAT 5/16 INCH SPECIAL 1 1
27 111-62-2 ROLLER, IDLER 1 1
28 76-176-2 NUT, JAM 5/16-18 1 1
29 98-451-2 SPRING, SAFETY LOCK 90 IN-LBS 1 1
30 104-121-2 GUIDE, FRONT CROSSMEMBER 4 4
31 74-59-2 HEX HEAD CAP SCREW 3/8-16 x .75 INCH 4 4
32 162-35-2 ADHESIVE, THREAD LOCKING (Not lllustrated) AR A/R
33 128-304-2 CAUTION DECAL, KEEP FEET CLEAR 1 1
34 135-230-2 PIN, CLEVIS COTTER LESS 1 1
35 144-69-1-005 LATCH, 4-POST REMOVABLE UPPER 1 1
36 144-70-1-005 LATCH, 4-POST REMOVABLE LOWER 1 1
37 77-337-2 WASHER, THRUST .063 X 1.375 INCH ID AR A/R
38 148-140-2 LUBE, JACK CYLINDERS A/R A/R
39 69-1004-PPP COVER FRONT, SUPPORT PLATE 1 1
40 67-611-005 BOX, CAM ROLLER GUARD 2 2
41 75-113-2 PHILLIPS HEAD SHEET METAL SCREW 8 x .75 INCH 4 4
42 74-417-2 HEX HEAD CAP SCREW 3/4-10 x 4.0 INCH GRADE 8 4 4
43 77-90-2 WASHER, LOCK 3/4 INCH HELICAL 4 4
44 77-51-2 WASHER, LOCK 3/8 INCH HELICAL 4 4
45 74-220-2 SOCKET HEAD CAP SCREW 3/8-16 x .63 INCH 4 4
46 145-281-2 FITTING, 1/4 HOSE X 1/8 INCH NPT 1 1
47 20-2566-1 KIT, SHIM L441 (Not lllustrated) 1 1

Cable replacement kits are available. Kit 20-2738-1 is for L441, L451 and L454. Kit 20-2737-1 is for L444, L451L and L454L.

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference



FIA CONSOLE

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING




Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 12 of 14
Index —

No. Part Number Description Qty.
1 30-530-1 CONSOLE, FIA 4 POST CONTROL (Consisting Of:) 1
2 11-1336-2 SUPPORT, IS-PS CONTROLLER 4 PST 1
3 67-734-1-005 BOX ASSEMBLY 4 POST IS-PS CONTROL 1
4 69-1305-005 COVER, 4 POST IS-PS CONTROLLER 1
5 171-240-005 PANEL, BOTTOM 1
6 18-499-2 SWITCH, MEMBRANE INFLATION STATION 1
7 18-472-2 SWITCH, POWER SLIDE CONTROL 1
8 40-188-1 TRANSFORMER, LIFT 4 POST FIA 1
9 76-262-2 NUT, LOCK 8-32 NYLON INSERT 2
10 76-343-2 NUT, LOCK 8-32 NYLON INSERT 3
11 128-511-2 DECAL, GROUND (EARTH) 1
12 185-37-1 MANIFOLD ASSEMBLY, FIA CONSOLE (Refer to Sheet 13.) 1
13 108-252-2 VALVE, 5 PORT 2 WAY 12VDC 1
14 145-395-2 FITTING, ELBOW M5 X .8 X 1/4 INCH TUBE 3
15 75-199-2 ROUND HEAD MACHINE SCREW 4-40 X 7/8 INCH 2
16 76-59-2 NUT, KEPS 4-40 2
17 75-63-2 ROUND HEAD MACHINE SCREW 10-32 X .38 INCH 2
18 77-11-2 WASHER, LOCK 10 INTERNAL TOOTH 2
19 75-32-2 ROUND HEAD MACHINE SCREW 8-32 X 3/8 INCH 4
20 75-173-2 ROUND HEAD MACHINE SCREW 6-32 X 5/8 INCH 1
21 46-604-2 SPACER, PCB 1/2 INCH LONG .10 DIAMETER HOLE (Not Illustrated) 1
22 70-154-1 HARNESS ASSEMBLY, LIFT CONSOLE 1
23 75-359-2 PAN HEAD SHEET METAL SCREW 6 X 3/8 INCH TRILOBULAR 4
24 45-1105-1 PCA, RACK INFLATION CONTROL 1
25 75-102-2 PAN HEAD MACHINE SCREW 6-32 X .25 INCH 4
26 163-91-2 LENS, LIGHT PIPE BIVAR 7
27 16-423-2 TUBE, AIR .172 INCH ID 10
28 145-292-2 FITTING, 5/16 INCH UNION Y 1
29 145-399-2 FITTING, REDUCER 5/16-1/4 TUBE
30 38-1057-1 CABLE, RACK INFLATION CONTROL
31 141-28-2 EXTRUSION, PANEL OPENING 9.5IN
32 38-1262-1 CABLE, 4 POST PS MANIFOLD ASSEMBLY
33 38-1133-1 CABLE ASSEMBLY, FIA SWITCH
34 75-312-2 TRUSS HEAD MACHINE SCREW 10-32 X 1/2 INCH 4
35 16-450-2 TUBE, AIR 5/32 INCH OD 60 IN
36 16-321-2 TUBE, 5/16 INCH O.D. 8.5 IN
37 75-90-2 ROUND HEAD MACHINE SCREW 1/4-20 X 3/8 INCH 5
38 76-85-2 NUT, KEPS 1/4-20 8
39 24-56-2 NAMEPLATE, HUNTER 1
40 128-479-2 DECAL, CE COMPLIANCE 1
41 24-51-2 NAMEPLATE, HUNTER MODEL & PART 1
42 128-1333-2 DECAL, MAX AIR PRESSURE 150 PSI 1
43 136-103-3 REGULATOR, 150 PSI, 5/16 INCH PTC 1

HUNTER

Engineering Company

PPP-Paint Code Required
A/R-As Required
REF-Reference

11250 HUNTER DRIVE BRIDGETON, MO 63044




JT0SNOD VI4 NIHLIM
HOLIMS NOILISOd MOVY ATEWNISSY Q104 INYW

40 IN3IW3DV1d Y404
133HS SNOIA3Yd 33S

(L¥) vod oL

AVMNNY 143701

INFLATION STATION COMPONENTS

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING



Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 13 of 14
Index s
No. Part Number Description Qty.
1 20-3001-1 KIT, FIA CONSOLE (Not Illustrated) 1
2% 30-530-1 CONSOLE, FIA 4 POST CONTROL (See Previous Sheet) 1
4* 38-1062-2 CABLE, SENSOR 75 FEET (Not Illustrated) 1
6 20-2265-1 KIT, HOSE REEL FOR -IS LIFTS 1
7 137-109-2 HOSE, REEL RETRACTING -IS LIFTS 4
8 145-341-2 FITTING, AIR CHUCK LOCK-ON OPEN 4
9 145-183-2 FITTING, 1/4 INCH NPT ELBOW SWIVEL 4
10 145-184-2 FITTING, 1/4 INCH NPT ADAPTOR (Not Illustrated) (Not for 4-post lifts) 2
11 16-986-2 TUBE, 5/16 INCH O.D. BLACK 190 ft.
12 75-758-2 SOCKET BUTTON HEAD CAP SCREW 1/4-20 X .63 INCH 8
OR 75-773-2 SBHC SCREW 1/4-20 X 2.25 INCH (Not lllustrated) (Not for 4-post lifts) 8
OR 75-774-2 SBHC SCREW 1/4-20 X 3.25 INCH (Not lllustrated) (Not for 4-post lifts) 8
13 76-85-2 NUT, KEPS 1/4-20 8
14 145-381-2 FITTING, 5/16 TO 1/4 INCH UNION PTC (Located in Lift Console) 4
15 145-415-2 FITTING, 5/32 INCH PTC UNION (Located in Lift Console) 2
16 145-292-2 FITTING, 5/16 INCH UNION Y (Located in Lift Console) 1
17* 145-421-2 FITTING-PLUG 5/32 INCH (Not lllustrated) 1
19 18-540-1 SWITCH ASSEMBLY, MAGNETIC REED 1
20 164-96-3 LEVER ASSEMBLY, TOGGLE AND WEIGHT 1
21 75-359-2 PAN HEAD SHEET METAL SCREW 6 X 3/8 INCH TRILOBULAR 2
22 94-17-2 TIE, WIRE SUPPORTS STICK ON (Not Illustrated) 4
23 94-11-2 TIE, CABLE (Not Illustrated) 8
24 15-14-2 TUBING, SHRINK 3/8 INCH (Not Illustrated) 0.125 ft.
25 77-52-2 WASHER, FLAT 10 1
26 76-263-2 NUT, LOCK 10-32 NYLON INSERT 1
27 19-39-2 TERMINAL, AMP BUTT SPLICE 22-16 AWG (Not Illustrated) 2
28 113-302-2 GROMMET, 7/16 X 1/8 HOLE 1/4 INCH ID (Not lllustrated) 1
29 113-303-2 GROMMET, 7/16 X1/4 HOLE 1/4 INCH ID (Not Illustrated) 1
30 135-484-2 SPRING PIN 5/16 X 2 3/4 INCH LONG (Not lllustrated) (trips switch on L454) 1
31 46-662-2 SPACER-3/8 OD X .192 ID X 7/8 INCH LONG 1
32 75-763-2 PAN HEAD MACHINE SCREW 10-32 X 1.5 INCH 1
33* 77-371-2 WASHER, WAVE 3/8 ID X .51 INCH OD 1
36 60-24-2 MAGNET, REED SWITCH ACTUATOR 1
36A 16-450-2 TUBE, AIR 5/32 INCH O.D. 50 ft.
37 185-37-1 MANIFOLD ASSEMBLY, FIA CONSOLE Consisting Of:) 1
38 108-199-1 MANIFOLD ASSEMBLY, INFLATION STATION (Consisting Of:) 1
39 185-24-2 MANIFOLD, RACK INFLATION 1
40 145-336-2 FITTING, EXPANSION PLUG 4
41 145-183-2 FITTING, 1/4 INCH NPT ELBOW SWIVEL 1
42 145-394-2 1/4 INCH PORT PLUG 1
43 136-79-2 REGULATOR MANIFOLD MOUNT & FITTING 1
44 145-354-2 FITTING, 1/4 TUBE-1/8 INCH NPT 4
45 108-195-2 VALVE, PORT MANIFOLD MOUNT 5
46 16-864-2 TUBING, AIR .17 ID .25 INCH OD POLYURETHANE 180 in.
47 45-1525-1 PCA, 4-POST LIFT FIA (Not Illustrated) 1
48 38-1090-1 CABLE ASSEMBLY, RX MANIFOLD (PCA to valves) 5
49 94-11-2 TIE, CABLE (Not lllustrated) 4
50 69-1532-2 COVER, HOSE 2.0 INCH DIAMETER VELCRO 105 FT
AND 41-138-2 RETAINER, EXTERNAL, 2.00 INCH DIAMETER 2
51 16-450-2 TUBE, AIR 5/32 INCH O.D. REF.

*

Index intentionally has missing numbers.

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference



WORKSTEP, 51-1696-1

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING



Form 5-39, 11-14c

PARTS DESCRIPTION LISTING Sheet 14 of 14
Index —
No. Part Number Description Qty.
1 51-1696-1 PLATE, WORKSTEP ASSEMBLY (Consisting Of:) 1
2 51-1668 PLATE, WORKSTEP 1
3 14-886-1-005 BRACKET, WORKSTEP HANGER 2
4 77-21-2 WASHER, LOCK 3/8 INCHINTERNAL TOOTH 4
5 162-105-2 TAPE, 2 X 13 INCH, NON-SKID 3
6 74-433-2 SOCKET BUTTON HEAD CAP SCREW 3/8-16 X .88 INCH 4
7 69-1083-2 COVER, WORKSTEP LOCK 2
8 46-529-2 SPACER, LOCK GUIDE 4
9 98-398-2 SPRING, WORKSTEP LOCK 2
10 144-79-2 LOCK, WORKSTEP LH 1
11 144-80-2 LOCK, WORKSTEP RH 1
12 128-1005-2 DECAL, WORKSTEP LOCK ENGAGEMENT 2
13 128-1006-2 DECAL, LOCK ENGAGE INDICATOR 2
14 128-245-2 DECAL, YELLOW AND BLACK 2

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required

A/R-As Required
REF-Reference




